TABLE OF CONTENTS

BN 502 180057 2 BM2 1060CE PLUS HD 143275 41
BN 503 180058 3  BM2 1060CE PLUS 158921 42
BN 604 180059 4 BM2 1360CE PLUS 146863 43
TV 1840 174242 5 BM2 1360CE PLUS HD 143282 44
TV 1835 185606 6 BM2 1360CE PLUS 110V 177392 45
TV 1835 187735 7  BM2 1380CE PLUS HD 159750 46
TV 2040 185607 8 HAG 1600 185151 47
TV 2040 187736 9 HAG 1600E 185150 48
TV 2245 185608 10 HAG 2000 185573 49
TV 2245 187737 11  HAG 2000E 186977 50
TV 3540 185491 12  HAG 2000ED 184788 51
TV 3840 180015 13 T14 170259 52
TV 4040 185492 14 SP43 123321 53
TV 4240 180016 15 CE 100 113124 54
TV 5545 180017 16  SPARKCUT 106 145980 55
VC 1220 180044 17
VC 1221 184576 18
VC 1321MS 184577 19
VC 1430MS 180043 20
VC 1431MS 184578 21
VC 1431MS 110V 186793 22
VC 1650MS 180068 23
VC 1530SP 184139 24
VC 1530SA 184140 25
BM 1060E 171173 26
BM 1060E HD 158914 27
BM 1060E HD 143265 28
BM 1060E HD 148159 29
BM 1060E 110V 154466 30
BM 1060CE PLUS 146858 31
BM 1060CE PLUS HD 143272 32
BM 1060CE PLUS 17172 33
BM 1360CE PLUS 176225 34
BM 1360CE PLUS 146862 35
BM 1360CE PLUS HD 143278 36
BM 1380CE PLUS HD 159751 37
BM2 1060CE PLUS 146859 38
BM2 1060CE PLUS 171171 39
BM2 1060CE PLUS 172110 40




BN 502 - 180057

PROFESSIONAL

P'ﬁ : Ref.No. Description P'\f:)s_ : Ref.No. Description
1 182595 Gearbox housing 33 182628 Carbon brush
2 182596 Needle Bearing HK1212B 34 182633 Capacitor
3 182597 Excentric spindle 35 182634 Capacitor cover
4 182598 Bearing 6303-ZE 36 182635 Screw 3.7x15
5 182599 Right-screwing bevel gear 72 37 182636 Flat washer 4B
6 182604 Needle Bearing HK 07098 38 182642 Motor back cover
7 182603 Flat washer 7B 39 182644 Cordsleeve
8 182602 Left-screwing small gear 73 40 182646 Flat washer 5B
9 182613 Position sheth for gear box housing 41 182645 Screw 5x12
10 182615 Screw M4x12 42 182643 Plug
11 182614 Bearing shield 43 182609 Auxiliary handle
12 182616 Plastic sealing ring 44 182612 Flat washer 5B
13 182617 Ball bearing 609-2E 45 182611 Spring washer ©5
14 182618 Bevel gear(right) for output s haft 24 46 182610 Bolt M5x15
15 182619 Fan 47 182608 Position pin for piston set
16 182620 Armature 48 182601 Needle Bearing HK 2020B
17 182621 Ball bearing 607-2E 49 182600 Connecting pole
18 182622 Copper washer 50 182605 Handle
19 182623 Wind block cover 51 182606 Flatwasher 12B
20 182624 Stator 52 182607 Bolt M12x25
21 182637 Switch button 53 182648 Piston pin
22 182638 Switch bar 54 182649 Piston
23 182639 Screw 55 182650 Extend axes for pole
24 182640 Cord flange 56 182651 Pole
25 182641 Flat washer 4B 57 182652 Piston set
26 182625 Motor housing 58 182653 Copper washer
27 182626 Screw 59 182654 Extend axes for cutter
28 182627 Brush Holder 60 182655 Cutter
29 182629 Screw 3.7x15 61 182656 Guide block for pole
30 182630 Flat washer 4B 62 182657 Down mould
31 182631 Cord flange 63 182658 Screw M4x12
32 182632 Switch 64 182659 Big nut
23 2425
9 11 14 16 x2
33 38 40 42
x2 39|41
&
&= x2lx2
; .
.
@@—34
: 17 19 2% 32 @ 35
€ X 4l |x2 ®
o ) 6 272931 x2 36
éﬁ 54 ? x2 x4 37
28 30

55

182579

182580

SPARKY POWER TOOLS e 2018



	Button 4: 
	Page 2: 



